1994 Crankcase Cover Assembly and Rocker Cover

No. Part Number Item. No. Product Name Price Qty
3 11500914 11500914 - BOLT,M8-1.25X12,GR.8
10 11502804 BOLT, crankcase front cover
9 120395 WASHER, crankcase front cover
1 5714138 5714138 - COVER,VALVE ROCKER,RH
5 5740039 5740039 - STUD,M8-1.25X12X12.0
6 5740095 5740095 - STUD-M10 - 1.25 X 30 X
14 5740150 5740150 - PLATE ASM - WATER PUMP
1 5740151 5740151 - COVER-ROCKER ARM
13 5740169 5740169 - BAFFLE, CRANKCASE
12 5740181 5740181 - BOLT,M10-1.5X30,10.9
8 5740182 5740182 - COVER, TIMING
15 5740185 5740185 - STUD, WATER PUMP
2 5741153 WASHER, rocker arm cover
11 5742152 5742152 - SEAL, CRANKCASE
7 5742184 5742184 - STUD, M10-1.5 X 45.5
14 5743232 5743232 - PLATE,W/PUMP BACKING
4 6003847 EMISSIONS LABEL, 1993 engines, (English/french)